
Minivator 1000 series Parts Manual



Page : 1.1.2 Date : 06 2001 Issue No  01            Model : 1000 Series



  Model : 1000 Series  *Supplied as an assembly Date : 06 2001 Issue No  01 page : 1.1.3

Models: 1000 Series.

IMPORTANT
IT IS POTENTIALLY  HAZARDOUS  TO FIT OR USE  ANY PARTS OTHER

THAN GENUINE MINIVATOR PARTS. THE COMPANY DISCLAIMS
ALL LIABILITY FOR THE CONSEQUENCES OF SUCH USE, WHICH IN

ADDITION  VOIDS  THE  MACHINE  WARRANTY.
THIS STAIRLIFT IS FOR THE CARRIAGE OF ONE PERSON AND MUST NOT

BE USED FOR ANY OTHER  PURPOSE.

   CHAPTER 1  MINIVATOR STAIRLIFTS

Section and Illustration numbers shown are for reference purposes only
and should not be used when ordering replacement parts. Always quote
the correct  serial number and part number.

This product is manufactured to comply with the
requirements of  EEC directives 73/23/EEC & 89/
336/EEC.

CONTENTS ....................................................................................................................... PAGE

SEAT CHASSIS .......................................................................................................................... 4

PERCH SEAT CHASSIS ........................................................................................................... 6

SEAT ASSEMBLY ..................................................................................................................... 8

SEAT ASSEMBLY ................................................................................................................... 10

FOOTREST .............................................................................................................................. 12

CHASSIS ASSEMBLY ............................................................................................................ 14

TRACK ...................................................................................................................................... 18

HINGED TRACK..................................................................................................................... 20

LOOMS ..................................................................................................................................... 24

CONTROLS AND ACCESSORIES ....................................................................................... 30



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.4 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

SEAT CHASSIS

1

2

3

4
5

6

10

11

12

13

14

12A

20

21

14

16

16

17

18
19

23

22

7

8

9



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.5

SEAT CHASSIS

1 641211.52000 SEAT CHASSIS FABRICATION 1
2 000533.52001 SEAT CHASSIS COVER 1
3 000193.5049 ROCKER SWITCH SINGLE POLE 1
4 181001.52022 LED LOOM MIN106 (SEE ALSO LOOMS SECTION) 1
5 000937.5402 GAS SPRING 1
6 226001.52000 FOOT PLATE ASSEMBLY (SEE FOOTPLATE SECTION PAGES 4,5) 1
7 000934.52017 HB SEAT STEM BEARING DISK 1
8 641652.52003 HB SEAT STEM ASSY 1
9 000054.52002 SWIVEL BOSS (SHORT) 1

10 000533.52000 SEAT CHASSIS CAP 1
11 000531.52001 HOLE PLUG - SEAT CHASSIS CAP 1
12 000533.52002 SEAT CHASSIS UNDER PAN 1

12A 000925.52025 SCREW - M6 80 SOCKET HEAD 2
13 000935.52000 SHAFT. FOOTREST PIVOT (SEE ALSO FOOTREST SECTION) 1
14 413001.52000 ACTUATOR SHAFT ASSY. 2
15 000521.52032 UNDERPAN MICROSWITCH BRACKET 1
16 000193.5813 SWITCH -MICRO OTEHALL 383 SMALL ROLLER LEVER 1

(FOR DETAILS OF LOOMS REFER TO LOOMS SECTION)
17 000925.52026 SCREW - M3 X 18 BUTTON POZI HD 4
18 000941.52019 WASHER M3 SPRING 4
19 000933.0200 NUT M3 X 0.5 4
20 000051.52003 SEAT CHASSIS REINFORCING BLOCK 1
21 000922.5401 BOLT M8 X 50 HEX HD 2
22 000933.4008 NUT M8  X 1.5 FLANGED 2
23 000925.3803 GRUB SCREW M4 2



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.6 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

PERCH SEAT CHASSIS

1

2

3

4 5

6

11

10

12

14

15

13

21

22

16

17

17

18

20

24

23

8

9

7

19

23

24



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.7

1 641211.52000 SEAT CHASSIS FABRICATION 1
2 000533.52001 SEAT CHASSIS COVER 1
3 000193.5049 ROCKER SWITCH SINGLE POLE 1
4 181001.52022 LED LOOM MIN106 (SEE ALSO LOOMS SECTION) 1
5 000937.5402 GAS SPRING 1
6 226001.52000 FOOT PLATE ASSEMBLY (SEE FOOTPLATE SECTION PAGES 4,5) 1
7 641521.52001 HB SWIVEL BASE PLATE ASSY 2
8 000934.52017 HB SEAT STEM BEARING DISK 2
9 641001.52002 PERCH SEAT STEM TUBE 2

10 641001.52003 PERCH SEAT INNER STEM TUBE 2
11 000533.52000 SEAT CHASSIS CAP 1
12 000533.52002 SEAT CHASSIS UNDER PAN 1
13 000925.52025 BOLT - M8 X 80 SOCKET HEAD 2
14 000935.52000 SHAFT. FOOTREST PIVOT (SEE ALSO FOOTREST SECTION) 1
15 413001.52000 ACTUATOR SHAFT ASSY. 2
16 000521.52032 UNDERPAN MICROSWITCH BRACKET 1
17 000193.5813 SWITCH -MICRO OTEHALL 383 SMALL ROLLER LEVER 2

(FOR DETAILS OF LOOMS REFER TO LOOMS SECTION)
18 000925.52026 SCREW - M3 X 18 BUTTON POZI HD 4
19 000941.52019 WASHER M3 SPRING 4
20 000933.0200 NUT M3 X 0.5 4
21 000051.52003 SEAT CHASSIS REINFORCING BLOCK 1
22 000922.5401 BOLT M8 X 50 HEX HD 4
23 000933.4008 NUT M8  X 1.5 FLANGED 4
24 000925.3803 GRUB SCREW M4 2

PERCH SEAT CHASSIS



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.8 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

SEAT ASSEMBLY

11

33
10

26

5

9

3

27

20

21

19
17

22

10

31

24

25

13

13

13

8

7
1    6

12

13

14
10

18

24

28

30

29

14

31
23

15

32
16

13



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.9

1 641045.5200 SEAT MAIN MOULDING 1
2 641415.52000 LEVER ARM SWIVEL ASSY 2

641415.52002 LEVER ARM SWIVEL 1
641415.52000 LEVER ARM GROMMET 1

3 016151.52000 ARMREST DOWEL 4
4 000648.52002 ARM CENTER SPINDLE 2

000941.52000 ARMREST BEARING WASHER 4
000941.52005 WAVE WASHER 4

5 016001.52000 ARMREST ASSY- CONTROLS - COMPRISES THE FOLLOWING 1
641016.52000 ARMREST WITH CONTROLS
641016.52004 CAP ARMREST
641416.52001 LEVER SWITCH
000193.5031 MICRO SWITCH - OTEHALL -383-26-5 NO-UL SPADE
000933.52000 NUT M 16 - TOP HAT
000216.52003 ARMREST PAD - LEWIS RED
000937.52000 SPRING - ARMREST SWITCH
016194.52000 ARMREST BUSH TERMINAL
000937.52011 RETAINING RING
000941.52001 ARMREST SWITCH WASHER
000925.2024 SCREW M6 X 16 BUTTON SCKT HD -THREAD LOCK

6 016001.52001 ARMREST ASSY - COMPRISES THE FOLLOWING 1
641016.52001 ARMREST WITHOUT CONTROLS 1
641016.52004 CAP ARMREST 1
000216.52003 ARMREST PAD - LEWIS RED 1
016194.52000 ARMREST BUSH TERMINAL 1

7 000521.52001 ARMREST END PLATE 2
8 641016.2003 CAP PIVOT WITHOUT LOGO 2
9 000933.2005 NUT M8 INSERT 8

10 658641.5005 LAP BELT BUCKLE SUB ASSY - COMPRISES THE FOLLOWING 1
000938.00812 WEBBING
000926.5002 LAP BELT BUCKLE
000934.062 TRIGLIDE 2 TG50BKN
658001.005 LAP BELT BUCKLE ASSY 1
000938.0081-2 WEBBING 1
000926.002-A LAP BELT BUCKLE 1
000934.062 TRI GLIDE 2 TG50BKN 2

11 000934.52020 IR DOME 1
12 200001.52000 SEAT INTERCONNECT AND PCB MOUNTING CLIPS 1
13 OXCLBG BRECHIN GREEN CUSHIONS-LUXURY (SET) 1

OXCLBO BARRA ORANGE CUSHIONS-LUXURY (SET) 1
OXCLBU BUTE CUSHIONS-LUXURY (SET) 1
OXCLFG FIFE GREEN CUSHIONS-LUXURY (SET) 1
OXCLKP KERRY PINK CUSHIONS-LUXURY (SET) 1
OXCLLR LEWIS RED CUSHIONS-LUXURY (SET) 1
OXCLSB SKY BLUE CUSHIONS-LUXURY (SET) 1

14 000925.005 M8 X 30 LG CSK SOCKET HEAD 8

15 641641.2001 SEAT BASE EXTENSION ASSY - COMPRISES THE FOLLOWING 1
641048.2000 SEAT BASE EXTENSION
641540.2000 PIVOT SEAT BASE

16 000935.2001 DOWEL PIN KIT 2

SEAT ASSEMBLY



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.10 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

SEAT ASSEMBLY

11

33
10

26

5

9

3

27

20

21

19
17

22

10

31

24

25

13

13

13

8

7
1    6

12

13

14
10

18

24

28

30

29

14

31
23

15

32
16

13



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.11

SEAT ASSEMBLY

17 641521.2001 HB.SWIVEL BASE PLATE ASSY 1
000521.2036 HB-LOCKING MECH BASE PLATE 1
000648.2018 HB-SEAT SWIVEL LOCATION TUBE 1

18 923001.2005 EXT C’CLIP - D 1400(18DIA) 2
19 641415.52004 LEVER BAR ASSY HB SLIMSEAT - COMPRISES THE FOLLOWING 1

000042.52000 SWIVEL LOCK CROSS SHAFT 1
000151.52005 PIN 3 DIA SPR TENSION X 30 LG 1

20 000925.52021 SCREW M8 X 35 SKT HD 1
21 000941.5008 WASHER ARM SPRING SQ SEC 2
22 000937.2020 RETURN SPRING 1
23 000925.011 HMXLO LG SOCKET HEAD 1
24 641001.2102 RETAINING CLIP ASSY-LATCH COVER - COMPRISES THE FOLLOWING 2

000923.2003 CLIP CABLE-PIPE RETAINER 1
000925.7009 M6 X 25 SCREW PHILLIP HD 1
000933.0217 M6 NYLOC NUT 1

25 045533.52009 SEAT LATCH COVER 1
26 000934.52019 BOOK SCREW-FEMALE 2
27 059001.52001 HEXAGON LOCATION BUSH ASSY R/H 1

059001.52002 HEXAGON LOCATION BUSH ASSY L/H 1
000923.5009 CABLE TIE (TRIMMED) - NOT SHOWN 1

28 181001.52004 SWIVEL LOOM ASSY (FOR DETAILS OF LOOM SEE LOOMS SECTION) 1
29 000925.1001 M3 X 16 LG BUTTON POSI HEAD 2
30 000941.0832 WASHER M3 STARLOCK 2
31 000934.52018 UPHOLSTERY SUPPORT 1
32 000925.52031 No 8 CSK HD SELF TAPPING SCREW 4
33 200001.52003 CSE INFRARED RECEIVER PCB ASSY 1



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.12 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

FOOTREST

5

6

7

1

2

9

3

8

8

10

4

11



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.13

FOOTREST

1 000935.52000 SHAFT. FOOTREST PIVOT 1
2 000934.52000 MAT - FOOTPLATE 1
3 000056.52010 BRACKET - GAS STRUT LOWER 1
4 000937.52006 FOOT PLATE LIMIT SPRING 3
5 000226.52000 MOULDING UPPER FOOTPLATE 1
6 000226.52001 MOULDING LOWER FOOTPLATE 1
7 000226.52002 MOULDING PIVOT COVER 1
8 000193.5035 MICRO SWITCH - OTEHALL 383-25-5 NO-UL

SOLDERED ASSY (FOR DETAILS OF LOOM SEE LOOMS SECTION) 2
9 000193.5813 SWITCH - MICRO-OTEHALL 343-40-75nc zdso (ROLLER LEVER) 2

(FOR DETAILS OF LOOM SEE LOOMS SECTION)
10 000937.52004 SPRING - TORSION 1
11 000925.5403 SCREW NO6 X 9.525 SELF TAPPING PLASTITE 1



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.14 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

CHASSIS ASSEMBLY

1

2        811 4

10

42

19

16

18

27

8

14

15

23        28

9        7

32
21

43

45

31 28   25

6

5

28 30

24

26

28

29

22

39

40
38

 20           41

17

?

?
?

12

37



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.15

CHASSIS ASSEMBLY

1 641211.52002 MAIN CHASSIS FABRICATION ASS’Y 1
2 611001.52000 FRICTION ROLLER CARRIAGE ASSY 1
3 000925.52003 SCREW M10 X 40 LG HEX HD SPECIAL 2
4 133641.52000 CHARGER PICK-UP 2

000536.52002 CHARGE CONTACT BODY 1
000536.5405 CHARGER PICK-UP CONTACT 1
000925.5403 SCREW NO6 X 9.525 SELF TAPPING PLASTITE 1

5 337.00045 YUSA NP7,12 BATTERY (12 V, 7 AH) 2
6 000925.52006 M8 X 15 LONG CSK HEAD 4
7 193003.52000 KEY (6X6X8) PINION GEAR 1
8 923001.52004 EXTERNAL-D1400(20DIA) 1
9 000934.52005 CAM PLATE 1

10 000925.52000 SELF TAP SCREW PT TYPE WN1442-KB22X20 3
11 000935.52003 M5 X 16 LONG BUTTON HD SELF TAP 2
12 611001.52002 FRICTION ROLLER ASSEMBLY 2

000921.52000 6000 DEEP GROOVE BALL BEARING 2
000934.52010 BEARING SPACER 3
000934.52009 FRICTION DRIVE ROLLER (40 DIA.) 1

13 000933.1004 M10 X 1.5 - NUT BINX 2
14 000933.4008 M8 X 1.5 - NUT SERRATED 4
15 000922.0061 M8 X 75 LONG HEX HEAD 4
16 070001.52000 OVERSPEED GOVERNOR 1
17 000922.52004 BOLT M6 X 80 LG HEX ZP 3
18 654709.52000 TUBE SPACER (OSG PLT) 3
19 000933.0215 M6 NYLOC 3
20 000648.52003 LIMIT FLAP SHAFT 2
21 000941.0835 M6 STAR LK WASHER BLK 2
22 000056.52008 BRACKET LIMIT FLAP1 2
23 045533.52000 REAR CHASSIS FRONT COVER 1
24 045533.52002 REAR CHASSIS TOP COVER 1
25 045533.52001 REAR CHASSIS REAR COVER 1
26 045533.52003 LIMIT FLAP ASSY-RH 1
27 045533.52006 LIMIT FLAP ASSY-LH 1
28 000925.52020 M4 X 8 LG.TAPTITE 12
29 560001.52000 CONTROLLER UNIT ASSY 1

172001.52002 CSE CONTROLLER 1
000056.52018 CONTROLLER SUPPORT BRACKET 2
000925.52020 M4 X 8 LG.TAPTITE 2

30 000531.52000 HOLE PLUG TOP COVER-HB 1
31 000925.5414 SCREW M5 X 12 LONG SCREW PHILLIP HD 2
32 BURGESS QV4NT7’Q’TYPE ACTUATOR

(IN LOOM ASSY - SEE LOOMS SECTION) 2
000933.52007 NUT M6 X 0.75-6G - THIN 2

33 182001.52002 EMD MTR-GIBOX-BRK (HB) 1
34 000938.52000 STRAP-BATTERY RETAINING 2
35 000934.5074 PLASTIC RIVET 6 DIA 2
36 000933.0217 M6 NYLOC NUT 2
37 000925.5094 M6 X 16 LG SOCKET HEAD 2
38 000196.52000 POSITION SENSOR 2
39 000925.52019 M3 X 10 LONG BUTTON POSI HEAD - 4
40 000941.52019 WASHER M3 SPRING SQ SEC 4
41 000937.52017 HB-LIMIT FLAP RETURN SPRING 4
42 000266.52000 DRIVE PINION 3.5 MOD X 22 TEETH 1
43 000925.1020 M4 X 10 POZI PAN ZP 2
44 000941.1025 M6 X 1.5 THK PLAIN WASHER 2
45 521001.52000-2 TRAVEL LIMIT SWITCH BRACKET ASSY 1

521193.52000 TRAVEL LIMIT SWITCH BRACKET 1
000193.5003 SWITCH-MICRO-BURGESS (POSITIVE) 1
000925.0282 SCREW M3 X 16 CSK POSI 2
000933.0200 M3 X 0.5 - NUT 2
000941.0832 WASHER M3 STARLOCK 2

46 000941.5814 WASHER M4 SPRG 2



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.16 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

TRACK

22

1

20

18

5

414

15      12                 2       13      8      9   19

3

7

11

16

17

10

6

21



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.17

TRACK

1 000696.52000 TRACK PLASTIC COVER 1
2 000521.52003 STRIKER, LIMIT SWITCH 2
3 000934.52001 TRACK END COVER L.H. 1
4 000536.52001 CHARGE CONTACT BODY EXT 4
5 181001.5401 LOOM ASSEMBLY - CHARGE CONTACT - SEE ALSO LOOMS SECTION 4
6 000216.52004 FOAM PADS TRACK 8
7 000934.52002 TRACK END COVER R.H. 1
8 000934.52003 MAGNET RARE EARTH 4
9 000934.0135 SELF ADHESIVE PADS (RSC) 4

10 000925.0280 M5 X 10 LONG SKT BUTTON HD 2
11 000934.5407 POP RIVET (PLASTIC) 8
12 000925.52026 SCREW M4 X 20 LG TAPTITE 4
13 654709.52003 HB-SPACER LIMIT SWITCH STRIKER 4
14 000923.52002 END CAP PRESSING 2
15 000536.52008 END STOP 2
16 000925.52010 SCREW M6 X 16 SKT 4
17 000933.0217 M6 NYLOC NUT 4
18 683001.52019 STAIR BRACKET ASSEMBLY COMPLETE - RH. 5

683001.52020 STAIR BRACKET ASSEMBLY COMPLETE - LH. 5
19 000683.52001A TRACK EXTRUSION CONFIGURATIONS 2.5M LG 2
20 000042.52005 SPLICE BAR 2
21 000925.5094 M6 X 16 LG SOCKET HEAD 8
22 000601.52000 RACK 3.5M - MODULAR 2



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.18 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

HINGED TRACK

79

60
59

66
69

67

58

58

20

17 31

32

30

70
68

62

28

23

24
36

47

46
45

55
56

63
54

64

57

43

71

40

50

78

77

51

43
49

45

45

27
27

34

18
11

33

22

21
12

18

7
19

15
16

15
4

1214

5 6

39

4
9

10
11

44
2 74 76

75

11

72
43

3
13

44
43

36
35

33
53

52
41

42

40

282
60

73 80

81

36

38

37

48

26

84

85

86



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.19

HINGED TRACK

*1 000683.52009 HINGE TRACK FIX LH (PWR) 1
2 000683.52007 3.5 MOD RACK HTRK FIXED 1
3 000151.52000 GAS STRUT ANCHOR PIN 1
4 000521.52016 GAS STRUT MTG PLATE 1
5 000059.52002 FLANGE BUSH DU 30 ID X 16L 1
6 000648.52010 PIVOT ARM SHAFT (PWR) 1
7 000923.52005 CLIP D1400-30 EXT CIRCLIP 1
8 000016.52000 GAS STRUT CRANK ARM 1
9 000151.52001 GAS STRUT CRANK PIN 1

10 000925.0321 M6 X 25 LONG CSK SOCKET HEAD 3
11 000923.5005 EXT C’CLIP -D1400(8DIA) 3
12 000925.5020 M5 X 10 LONG CSK SOCKET HEAD 6
13 000925.52011 SCREW M8 X 12 SKT  1
14 000269.52000 THRUST BRG GUIDE RING  1
15 000941.52006 THRUST WSHR ROLLER BRG 2
16 000097.52000 THRUST BRG CAGE 1

*17 683001.52011 PIVOT ARM SUB ASSY LH 1
000016.52002 PIVOT ARM HT (PWR) LH 1
000266.52001 PIVOT ARM DRIVE GEAR 1
000925.0321 M6 X 25 LONG CSK SOCKET HEAD 4
000925.5065 SCREW M5 X 12 SKT GRUB 2

18 000921.52003 BALL RACE 22 OD X 8 ID X 7W 3
19 000941.52007 PIVOT ARM THRUST WSHR 1
20 000059.52003 PIVOT ARM ADJ BUSH 1
21 000922.5405 SCREW M6 X 30 CSK SKT 3
22 000266.52002 GEAR 13T X 1.25 MOD 1
23 000648.52011 SHAFT - REDUCTION GEAR 1

*24 000051.52005 GEAR BEARING BLOCK LH 1
25 000921.52004 BRG NEEDLE HK1210 1
26 000923.52006 CLIP D1400-12 EXT CIRCLIP 1
27 000266.52004 GEAR 15T X 1 MOD 1
28 000648.52012 MOTOR DRIVE SHAFT 1
29 000151.52004 PIN 3 DIA X 12 LG 1
30 000266.52003 GEAR 80T X 1 MOD 1
31 000941.52008 WASHER GEAR RET’G 80T 1
32 000925.5038 SCREW M6 X 16 CSK SKT 1
33 000193.5015 MICRO-SWITCH 363-120-400 2
34 000042.52004 MICROSWITCH OPP ROD 1
35 000941.0101 M3 PLAIN WASHER 4
36 000925.1001 M3 X 16 LONG BUTTON POSI HEAD 6

*37 000056.52012 MOTOR MTG BRACKET LH 1
38 000182.52000 BOSCH MOTOR (HINGE T) 1
39 000648.52008 ALIGNMENT BAR (MALE) 2
40 000056.52005-1 TRACK FIXING PLATE 2
41 000521.52017 HINGE JOINT SUPT PLATE 1
42 000933.0230 M10 X 1.5 - NUT BINX 4
43 000925.5094 M6 X 16 LG SOCKET HEAD 7
44 000648.52007 ALIGNMENT BAR (FEMALE) 2

*45 683001.52010 MOVING TRACK SUB ASSY 1
000683.52006 HINGE TRACK MOVING LH
000601.52001 RACK 3.5 MOD 0.5M LG 1
000933.52005 NUT M8 INSERT 6

* THESE PARTS / ASSEMBLIES ARE HANDED

FOR RH ASSEMBLY REPLACE THE FOLLOWING
1 000683.52009 HINGE TRACK FIX LH

17 683001.52011 PIVOT ARM SUB ASSY LH
24 000051.52005 GEAR BEARING BLOCK LH
37 000056.52012 MOTOR MTG BRACKET LH
45 683001.52010 MOVING TRACK SUB ASSY LH
57 000934.52001 TRACK END COVER LH
58 266110.52001 GEAR COVER ASSY LH



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.20 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

HINGED TRACK

79

60
59

66
69

67

58

58

20

17 31

32

30

70
68

62

28

23

24
36

47

46
45

55
56

63
54

64

57

43

71

40

50

78

77

51

43
49

45

45

27
27

34

18
11

33

22

21
12

18

7
19

15
16

15
4

1214

5 6

39

4
9

10
11

44
2 74 76

75

11

72
43

3
13

44
43

36
35

33
53

52
41

42

40

282
60

73 80

81

36

38

37

48

26

84

85

86



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.21

46 000521.52022 PIVOT ARM CLAMP PLT EXT 1
47 000922.52008 BOLT M8 X 40 HEX SPECIAL 6
48 000042.52005 SPLICE BAR 1
49 000521.52019 TRACK END FOOT PLATE 1
50 000933.5402 NUT M10 X 1.5 - THIN NUT 2
51 000151.52002 TRACK END FOOT PIN 2
52 000648.52009 MICROSWITCH MTG BAR 1
53 000925.52013 M5 X 16 SKT BUTTON HD 2
54 000925.52010 SCREW M6 X 16 SKT 2
55 000521.52003 STRIKER, LIMIT SWITCH 1
56 000925.52008 M4 X 16 LG.TAPTITE 2

*57 000934.52001 TRACK END COVER L.H. 1

*58 266110.52001 GEAR COVER ASSY LH 1
266110.52001-2 GEAR COVER OUTER LH 1
266110.52001-1 GEAR COVER INNER LH 1
266110.52003 GEAR COVER BACKPLT LH 1

59 654059.52000 SPACER BUSH HT COVER 1
60 000925.5005 No8 FI.  HD.  SIF TAP X 10 LG 3
61 000925.52014 SCREW NO8 X 10 PAN ST. 3
62 000941.5007 WASHER M6 SPRING SQ SEC 5
63 000536.52008 END STOP 1
64 000933.0217 M6 NYLOC NUT 2
66 266110.52002 GEAR COVER HT SAFETY STRIP-SHAPED 1
67 000521.52041 SAFETY STRIP HT GUIDE 1
68 000521.52040 HT- ADJ STOP PLATE 1
69 000925.52015 SCREW M5 X 10 PHILLIP PAN 2
70 000925.52023 M6 X 45 SKT BUTTON HD 3
71 000923.52002 END CAP PRESSING 1
72 000521.52006 GAS STRUT - HINGE TRACK 1
73 000934.52021 HEYCO OPEN-CLOSED BUSH 1
74 000536.52001 CHARGE CONTACT BODY 2
75 000934.5407 POP RIVET (PLASTIC) 4
76 000536.5404 CHARGER - CONTACT (RAIL) 2
77 000521.52004 TRACK FOOT FLOOR PLT 1
78 000925.52022 WOODSCREW NO 10 X 25 LG 3
79 000925.52027 BOLT M6 X 30 LG HEX ZP 1
80 000056.52028 MSWITCH ACTIVATOR SUPPORT CLEAT 1
81 000933.0200 M3 X 0.5 - NUT 2
82 000193.5813 383 OTEHALL MICROSWITCH (ROLLER) 1
83 654709.52001 SPACER-LIMIT MSW BRKT 2
84 042001.52001 CONTROL BOX - HINGE TRACK (SEE ALSO CONTROLS SECTION) 1
85 042001.52000 BATTERY BOX - HINGE TRACK (SEE ALSO CONTROLS SECTION) 1
86 000172.52991 BATTERY - HINGE TRACK 1

HINGED TRACK

* THESE PARTS / ASSEMBLIES ARE HANDED

FOR RH ASSEMBLY REPLACE THE FOLLOWING
1 000683.52009 HINGE TRACK FIX LH

17 683001.52011 PIVOT ARM SUB ASSY LH
24 000051.52005 GEAR BEARING BLOCK LH
37 000056.52012 MOTOR MTG BRACKET LH
45 683001.52010 MOVING TRACK SUB ASSY LH
57 000934.52001 TRACK END COVER LH
58 266110.52001 GEAR COVER ASSY LH



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.22 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

LOOMS

09

06

05

07

04

08

01

02

03

10

11



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.23

LOOMS

1 181001.52021 LIFT INSTALLATION CONNECTION LOOM 1
2 181001.52036 BATTERY LINK LOOM 1
3 181001.52037 TOGGLE LINK LOOM 1
4 181001.52038 UNDERPAN LINK LOOM 1
5 181001.52020 BATT FUSE LINK LOOM MIN102 1
6 181001.52019 OSG SWITCH LINK LOOM MIN105 1
7 181001.52018 CHASSIS NEG LOOM MIN107 1
8 181001.52012 FOOTPLATE LOOM MIN103 1
9 181001.52022 LED LOOM MIN106 1

10 181001.52017 CHARGER LOOM MIN109 1
11 181001.52016 MOTOR LOOM MIN110 1



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.24 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

LOOMS

12

13

14

15

16

17

18

19

20

21



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.25

LOOMS

12 BRAKE ASSEMBLY - MOTOR
13 181001.52015 TOP/BOTT LIMIT LOOM MIN111 1
14 181001.52014 U/PAN SWITCH LINK LOOM MIN112 1
15 181001.52009 REAR MAIN LIMIT LOOM MIN108 1

(LIMIT SWITCHES AVAILABLE SEPARATELY)
16 181001.52008 STANDARD SEAT LOOM 1
17 181001.52013 REAR FOOTPLATE LOOM MIN104 1
18 181001.52010 BATTERY POSITIVE  LOOM MIN101 1
19 181001.52023 BATTERY NEG LOOM MIN114 1
20 181001.52000 LOOM RIGHT DIRECTION    MIN01 1
21 181001.52025 HINGE TRACK HANDSET HARD WIRE LOOM 1



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.26 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

LOOMS

22

23

25

24

26

28

32

29

31

33

35

34

27

36
37



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.27

LOOMS

22 181001.52029 HINGE TRACK MOTOR LOOM 1
23 181001.52030 HINGE BATTERY LOOM 1
24 181001.52032 HINGE BOTTOM LIMIT LOOM 1
25 181001.52031 HINGE TOP LIMIT LOOM 1
26 181001.52033 HINGE FIGURE 8 CHARGE LOOM 1
27 181001.52034 HINGE CONTROL SWITCH ASSEMBLY 1
28 181001.52035 HINGE LED LOOM 1
29 181001.52001 LOOM LEFT DIRECTION    MIN02 1
31 181001.52003 LOOM ARMREST CONTACT   MIN04 2
32 181001.52004 SEAT SWIVEL SWITCH ASSY 1
33 181001.52002 LOOM KEYSWITCH SEAT   MIN03 1
34 181001.52041 PERCH SEAT LOOM 1
35 181001.52040 REED SWITCH LOOM ASSEMBLY (SPACE SAVER) 1
36 181001.5421 TRACK - CHARGE CONTACT LOOM - RED 2
37 181001.5401 TRACK - CHARGE CONTACT LOOM - BLACK 2



This Illustration and accompanying text set out in this
Document is the Property of MINIVATOR LTD. and must
not be copied or used for manufacturing, tendering or
any other purpose without their permission.

  Page : 1.1.28 Date : 02 2002 Issue No 01            Model : Minivator 1000 Series

CONTROLS AND ACCESSORIES

1

1

6

7

6

9

44

2

3

8



ITEM PART No. DESCRIPTION                          QTY     SERIAL No
No.

  Model : Minivator 1000 Series                   Date : 02 2002                      Issue No 01 Page : 1.1.29

CONTROLS AND ACCESSORIES

1 133001.52000 CHARGER 240V UK 1
2 172001.52001 HANDSET ASSEMBLY 1

045533.52010 HANDSET HOLDER COVER 2
000412.52001 DECAL - HANDSET 5 BUTTON 2
000533.52009 KEYPAD 5 BUTTON H/CTRL 2
000533.52010 PANEL - BATTERY H/CTRL 2
000533.52011 HAND CONTROL LOWER 2
000533.52012 HAND CONTROL TOP CASING 2
000934.52004 INFRA RED QUADRANT BEZEL 2
200001.52002 PCB INFRA-RED REMOTE 2
000412.52006 DECAL-HAND WIND-LH BUILD 1
000412.52007 DECAL-HAND WIND-RH BUILD 1
000384.5400 KNOB. RENCOL REF. 1
000923.5015 CLIP M7 CABLE WHITE 5

3 000172.0001 AAA SIZE BATTERIES 6
4 042001.52001 CONTROL BOX - HINGE TRACK 1
5 172001.52003 PCB - HINGE TRACK CONTROL
6 042001.52000 BATTERY BOX - HINGE TRACK 1
7 000172.52001 BATTERY - HINGE TRACK 1
8 000648.5413 HANDWINDING SHAFT 100MM 1
9 172001.52000 MAIN PCB - CONTROLLER 1000 SERIES 1

000137.52008 TEMPLATE - CHARGE CONTACTS (NOT SHOWN) 1
000137.52009 TEMPLATE - FINAL LIMIT E.STOP (NOT SHOWN) 1

000654.52001 SPACER-ABS (NOT SHOWN) 2



Minivator Ltd. 95,  Vantage Point, Second Avenue,  Pensnett
Estate,  Kingswinford,  West Midlands.  DY6 7FT.  England.
Tel. 44(0)1384 408700.  Fax. 44(0)1384 408719
‘E’ mail. sales@minivator.co.uk


	perch SEAT chassis
	SEAT ASSEMBLY
	SEAT ASSEMBLY
	FOOTREST
	TRACK
	HINGED TRACK
	looms
	CONTROLS and ACCESSORIES

